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GUANDONG ITALIA SRL
S.s. PAULLESE 415 KM 10 - 20090 CALEPPIO DI SETTALA- ITALY

C.F. e P.IVA05512420968

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name . FLOOR GRAPHIC

SGS Ref. No. . CP16-020392

Test Required . Selected test(s) as requested by applicant

Date of Receipt : Apr.15, 2016

Test Period : Apr.15, 2016 to Apr.21, 2016

Test Result(s) . For further details, please refer to the following page(s)
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Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. XM Branch Testing Center

Civi Huang
Authorized Signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reﬂects the Company's findings at the time of |ts intervention only and within the limits of
Client’s instri if any. The C 's sole r is to its Client and this does not parties to a
transaction from exercising all their rights and i under the This cannot be rep

except in 'ull wlthout prior written approval of the Company Any unauthunzed forgery or i of the content or
o the fullest extent of the law. Unless otherwise stated the
results shown m lhls test report refer only to the sample(s) lasted and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, Xiang’An Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 (66-5%) 5761588  f (86-692) 5765380  www.sgsgroup.com.cn
hE-ERE T NE (AR ) FURAHES BB4R:361101 t (86502) 5761588  f (86592) 5765380 € sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)




TEST REPORT

No. : XMCCM160400465
Date: Apr.21, 2016
Page: 2o0f3

Slip resistance (oil-wet ramp test)

Test Method:

DIN 51130:2014-02 Testing of floor coverings - Determination of the anti-slip property - Workrooms and

fields of activities with slip danger, walking method - Ramp test

I

Film, 6 pcs of specimens 295mmx210mm were pasted on polished ceramic tiles to form a testing surface
885mmx420mm

Iest Result:

Testing surface: see the photos

Test item(s) Test result(s) Classification

Slip resistance (oil-wet ramp test) | Ciritical angle of inclination: 10.4° R10

Appendix A: Classification of oil-wet ramp test

Classification Angle (degrees)
R9 6°<X=<10°
R10 10°<X=<19°
R11 19°<X=27°
R12 27°<X<35°
R13 >35°
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Specimen photographs:
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‘ Specimen

Testing surface

Testing surface(pasted on polished ceramic tiles)

SGS authenticate the photos on original report only
********End of report********
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